
Form No. 1000165

Parts List for:

PG1204ST

GAS HYDRAULIC PUMP
Max. Capacity: 10,000 PSI

(DISTANCE BETWEEN BOTTOM OF
420052 SHAFT ADAPTER AND 
BOTTOM OF SLOT IN 251206.)

.040

.010

20

21

19

17
16
15

Basic Pump Assembly
See Page 3 of 5

1,2, 3

4

5

6

8, 9,
10, 11

12

13

14

7

22

Sheet No. 1 of 5

Rev Date: 09 May 2005© 2005 SPX Corporation

Tech. Services: (800) 477-8326
Fax: (800) 765-8326

Order Entry: (800) 541-1418
Fax: (800) 288-7031

SPX Corporation
5885 11th Street
Rockford, IL 61109-3699 USA

Internet Address: 
http://www.powerteam.com

®



Parts List,  Form No. 1000165,  Back sheet 1 of 5

1 10246 3 Washer, Lock (.59 x .32)

2 10948 3 Screw (5/16-18 UNC X 1-1/2 Lg.)

3 10257 3 Washer, Plain (.69 x .35)

4 420200 1 Mounting Plate
5 420052 1 Shaft Extension
6 10439 1 Ball Bearing
7 251206 1 Coupling
8 10052 4 Cap Screw (3/8-16 UNC X 1-1/4 Lg.)

9 10258 4 Washer (For 3/8 bolt)

10 10247 4 Lockwasher (For 3/8 bolt)

11 10204 4 Hex Nut (3/8-16 UNC)

12 250354 4 Rubber Bumper
13 40137OR9 1 Reservoir
14 15124 1 O-ring (1-3/8 X 1-1/4 X 1/16)

15 40987 1 Gasket
16 50384WH2 1 Mounting Engine Plate
17 10945 1 Woodruff Key
19 10556 1 Set Screw (1/4-20 UNC X 1/4 Lg.)

20 250427 4 Screw (5/16-18 UNC x 1/2 Lg.)

21 420416 1 Gas Engine (5.5 HP)

22 58506 1 Gasket

Item Part No.
No. No. Req'd Description

M LP1 LP2 HP1 HP2

SUPERCHARGE
VALVE
75 PSI

UNLOADING
VALVE
4600 PSI

INTERNAL
RELIEF
VALVE
8400 PSI

EXTERNAL
RELIEF
VALVE
8150 PSI

INTERNAL
RELIEF
VALVE
75 PSI

UNLOADING VALVE
1300 PSI

TO CUSTOMER
CONNECTIONS

A B

P T

HYDRAULIC
SCHEMATIC



Parts List Form No. 1000165

TOP VIEW

1

2

3, 4, 5

6

78

SOLENOID WIRING

A
A

G
N

D
B

B

FOR "-" NEGATIVE
TERMINAL ON BATTERY

FOR "+" POSITIVE
TERMINAL ON BATTERY

PIGTAIL: GREEN WIRE FROM ENGINE MOUNTING
BOLT AND CAPACITOR (GROUND "-")

TO ENGINE MOUNTING BOLT

WIRE FROM MAGNETO COIL

RECTIFIER

Red
Wire PIGTAIL:

GREEN WIRE FROM HAND SWITCH
RED WIRE FROM FUSE.
(POSITIVE +)

BLACK WIRE FROM HAND SWITCH
TO TERMINAL "B" (SOLENOID "B")
(RETRACT)

WHITE WIRE FROM HAND SWITCH
TO TERMINAL "A" (SOLENOID "A")
(ADVANCE)

BLACK JUMPER (2.5")
#18 AWG
WIRE "A" TO "B"

SOLENOID
VALVE

15525
PIGTAIL: RED WIRE FROM RECTIFIER CONNECTION
AND CAPACITOR (POSITIVE "+")

Green
Wire

252138

15525

1822-AA

2000018
WIRING
HARNESS

260286
WIRED BETWEEN
+ POSITIVE & - GROUND
ORIENT AS SHOWN

2000017
WIRING
HARNESS

Sheet No. 2 of 5

Rev Date: 09 May 2005

SOLENOID WIRING

1 10177 10 Screw, Round Hd (3/8-16 x 1-1/4)

2 10856 4 Screw, Soc Hd (1/4-20 x 2-1/2)

3 200395 1 Gasket
4 65008V 1 Valve, Solenoid (4-way; Viton Seals)

5 200609 1 Tube, Drain
6 2000014 1 Valve Do3 (10 Volt 4-Way, 3 position Open Center)

7 5375-AC 1 Electric switchbox (PUGD 18 / 3 25 ft.)

8 64121BK2 1 Frame Weldment

Item Part No.
No. No. Req’d Description



Parts List,  Form No. 1000165, Back sheet 2 of 5

#5375-AC HAND CONTROL ASSEMBLY

B
L

A
C

K
 (S

O
L

 'B
')

W
H

IT
E

 (S
O

L
 'A

')

G
R

E
E

N
 (P

O
W

E
R

)

GREEN

BLACK

SECTIONAL VIEW A-A

LOWER
BUTTON

RAISE
BUTTON

WHITE

1
2

3

4

SIDE VIEW TOP VIEW

3
5

6 7

3

A A

8

9

1 2690-AA 1 Strain Relief Plate
2 2689-AA 1 Switch Kit
3 2734-AA 8 Screw (KA35 x 16mm Phil Pan)

4 5376-AB 1 Electrical Cord (SJO 18/3 25 ft with Gasket)

5 2680-BC 1 Box Bottom
6 2679-CC 1 Box Top Cover
7 5163-AA 1 Decal (SPX round)

8 5146-AA 1 Decal (SPX square)

9 2681-BB 1 Gasket (Ref. This item is included with item 4)

Item Part No.
No. No. Req’d Description



Parts List Form No. 1000165

COVER PLATE ASSEMBLY - VITON SEALS

1

2 3 54 6 7
2

8 9
11, 12

10 (Torque to 90 in. lbs.)
(2 places)

13

14
Basic Pump Assembly

18

19

17

15, 16

21 22 23

20

24 25 26

27, 28

29

25

30

31

A

21

A

29 32
Sheet No. 3 of 5

Rev Date: 09 May 2005

SECTION A-A



Parts List,  Form No. 1000165,  Back sheet 3 of 5

1 66278WH2 1 Plate, Cover
2 11439 2 O-ring (-12) Viton 75D .50 x .37

3 10386 1 Nut, Hex Jam (3/8-24)

4 22362 1 Screw, Adjust (3/8 -24 x 1-1/4)

5 21306 1 Guide, Spring
6 21305 1 Cap, Valve
7 20787 1 Connector, Valve
8 11863 1 Washer, Backup (.50 x .38)

9 21484 1 Spacer
10 10016 2 Screw, Socket Hd (1/4-20 x 1)

11 20937 1 Cap, Vent
12 18999 1 O-ring(-114) Viton .81 x .62

13 21278-80 1 Valve, Relief (8,000 psi)

14 59419 1 Pump, Basic
15 10430 1 Sleeve, Tube (3/8 Dia.)

16 10431 1 Fitting, Nut Tube (3/8 Tube)

17 21046 1 Stem, Valve
18 22361 1 Body, Valve
19 10495 1 Spring (.46 OD x 1.67 x .11 WS)

20 352077 1 Tube, Pressure Regulator
21 10427 2 Fitting, Plug (1/8 NPTF)

22 253683 1 Tube, Oil Line
23 253684 1 Tube, Oil Line
24 14844 1 Fitting, Straight (1/8 NPTF)

25 10665 3 Fitting, Elbow (90 Degree 1/4 NPTF)

26 351007 1 Manifold
27 12515 2 Screw, Round Hd (10-24 x 1-3/4)

28 10241 2 Washer Lock (.33 x .20)
29 12696 2 Fitting, Straight (1/8 NPTF)

30 352076 1 Tube, Oil Line
31 19121 1 Fitting, Elbow (45 Degree 1/8 NPTF)

32 48011-75 1 Valve, Relief (75 psi)

Item Part No.
No. No. Req'd Description



Parts List Form No. 1000165

PUMP BARREL ASSEMBLY

1

2
(Torque to
68 in.lbs.)

3
(Torque to
150 in.lbs.)

4

7

6

8

91 1011

5
(Torque to
175 in.lbs.)

Z

Z

Sheet No. 4 of 5

Rev Date: 09 May 2005

1 12223 26 Ball, (3/16 Dia. Steel)

2 10519 2 Screw, Set (1/4-20 x .375 knurled cup)

3 10002 2 Screw, Soc Hd (1/4-20 x 3/8)

4 10442 2 Washer, Copper (.37 x .25)

5 10023 14 Screw, Soc Hd (1/4-28 x 1-1/2)

6 66277 1 Plate, Top

7 41048 2 Head, Valve (6 Piston)

8 41063 2 Barrel, Pump
9 21628 12 Piston

10 10445 24 Spring (.16 OD x .72 x .01 WS)

11 24549 24 Guide, Ball

Item Part No. Item Part No.
No. No. Req’d Description No. No. Req’d Description

SECTION Z-Z



Parts List,  Form No. 1000165,  Back sheet 4 of 5

BASIC PUMP ASSEMBLY
DUAL 9/32 DIAMETER PISTONS

VITON SEALS

SECTION B-B

B

B

A

C

CA

1

2

3

4

5

6
7

8
9

SECTION A-A

18
19

20
21

22

23

24

10,
11

16

14

12

1715
13

30

31

25

26
27

28
29

8

33
34

37
32

35
36

38

1 10020 20 Screw, Soc Hd (1/4-20 x 1-1/4)

2 18974 1 O-Ring (-011) Viton .43 x .31

3 10361 2 Spring (.25 OD x 1.00 x .03 WS)

4 11438 2 O-Ring (-010) Viton .37 x .25

5 11443 2 O-Ring (-018) Viton .87 x .75

6 DR352078 Pump Barrel Assembly
(See sht 4 of 5)

7 10425 1 Spring (.37 OD x .75 x .03 WS)

8 20771 2 Poppet
9 20849 1 Spool

10 11445 1 O-Ring (-112) Viton .68 x .50

11 12389 1 Washer, Backup (.69 x .50)

12 10427 2 Fitting, Plug (1/8 NPTF)

13 23255 1 Guide, Spring
14 253299 1 Spacer
15 64560 1 Body, Double Pump
16 250633 1 Spring (1.0 OD x 1.99 x .21 WS)

17 66295 1 Plate, Pump End
18 200423 1 Shim
19 200645 1 Shim

20 250228 1 Spring (.36 OD x 1.00 x .03 WS)

21 10390 1 Nut, Hex Jam (1/2-30)

22 11199 2 Bearing, Needle
23 250851 2 Tube, Intake
24 29682 2 Filter, (Flat 100 x 90 Mesh)

25 21272 1 Gear, Drive
26 11821 2 Key, Woodruff
27 23556 2 Shaft
28 11064 4 Bearing, Needle
29 11261 4 Ring, Retain Ext  (1.05 x .050)

30 23557 2 Gear, Drive
31 11228 4 Bearing, Needle
32 11227 6 Race, Bearing
33 11955 2 Pin, Spring Slotted (.25 x 1.75)

34 351004 1 Plate, Angle
35 11814 2 Bearing, Ball
36 23548 2 Plate, Top
37 23547 2 Plate, Bearing Top
38 10001 16 Screw

Item Part No. Item Part No.
No. No. Req’d Description No. No. Req’d Description



Parts List Form No. 1000165

BASIC PUMP ASSEMBLY (CONTINUED)

DUAL 9/32 DIAMETER PISTONS
VITON SEALS

SECTION C-C

1

2

3

4

5

6

7

8

9

10

1112

13

14

15

10

16

17

3

2

9

18

1

1 1 4 4 3

1 O - R i n g  

( - 0 1 8 )  V i t o n  
 8 7  x  
 7 52

2 5 1 0 6 5

3 S e a t ,  R e p l a c e a b l e

3

1 2 2 2 3

3 B a l l  

( 3 / 1 6 ”  D i a m e t e r  S t e e l )

4

1 9 7 7 5

2 O - R i n g  

( - 0 1 2 )  V i t o n  
 5 0  x  
 3 75

1 0 3 7 5

2 B a l l  

( 1 / 4 ”  D i a m e t e r  S t e e l )

6

3 5 1 0 0 3

1 P l a t e ,  A n g l e

7

2 5 3 6 9 4

1 B l o c k ,  R e t a i n i n g

8

1 6 7 2 4

1 S p r i n g  

( . 3 6  O D  x  1 
 2 0  x  
 0 8  W S )

9

2 5 1 0 6 7

3 S e t  S c r e w  

( 1 0 - 2 4 . x  1 
 0  P l a i n  C u p  P t . )

1 0

2 0 7 4 0 5

3 N u t ,  H e x  L o c k  

( 1 0 - 2 4 )

1 1

1 1 4 3 9

1 O - R i n g  

( - 0 1 2 )  V i t o n  
 5 0  x  
 3 7

1 2

2 5 1 0 6 8

1 G u i d e

1 3

2 5 1 6 6 6

1 P i n ,  D o w e l  

( . 0 6  x  
 5 6 )

1 4

1 2 1 4 9

1 P i n ,  D o w e l  

( . 1 3  x  
 7 5 )

1 5

1 0 4 2 5

2 S p r i n g  

( . 3 7  O D  x  
 7 5  x  
 0 3  W S )

1 6

2 1 4 9 9 2

1 W a s h e r ,  B a c k u p  

( . 2 4 . x  . 1 3 )

1 7

2 0 6 4 4 5

1 O - R i n g  

( - 0 0 6 )  V i t o n  
 2 5  x  
 1 2

1 8

1 5 1 2 2

2 S c r e w

I t e m P a r t N o . I t e m P a r t N o .
N o . N o . R e q ’ d D e s c r i p t i o n N o . N o . R e q ’ d D e s c r i p t i o n

S h e e t  N o . 5  o f  5

R e v D a t e :  0 9  M a y  2 0 0 5



Parts List,  Form No. 1000165,  Back sheet 5 of 5

NEEDLE BEARING INSTALLATION SPECIFICATIONS

When replacing the needle bearings on the drive gear of the
basic pump, the dimensions shown must be as specified.

.065

.075

.065

.075

NOTE: Assemble in sequence shown. Lubricate under
head and on threads. Torque to 180 in. lbs.

BOLT TIGHTENING
SEQUENCE

1

2

3

4

5

6

7 1

2

3

4

5

6

7



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


